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Objectives

• Understand the complexities of treating acute and 
chronic pain in patients with opioid use disorder (OUD). 

• Understand the various approaches to treating the OUD 
patient on an agonist medication for acute or chronic 
pain. 

• Understand how acute and chronic pain can be treated 
when the OUD patient is on an antagonist medication. 

Speaker Notes: The general Outline of the module is to first address the difficulties surrounding treating pain in the opioid dependent patient.  Then to address the ways that patients with pain can be approached on either an 
agonist of antagonist opioid use disorder treatment.  



Pain and Substance Use Disorder
• Potential for mutual mistrust: 

– Provider 
• drug seeking 
• dependency/intolerance 
• fear 

– Patient 
• lack of empathy 
• avoidance 
• fear 

Speaker Notes: It is the provider that needs to be well educated and skillful in working with this population. Through a better understanding of opioid use disorders as a disease, the prejudice surrounding the encounter with the patient may be reduced. Showing the patient 
empathy and not avoiding the difficulties one faces in treating these patients will reduce the patients fear.



Altered Pain Experience 
Opioid Dependent 

Patients

• Less pain tolerance when opioid dependent 

• Less pain tolerance on agonist maintenance. 

• Less pain tolerance in women on methadone 
maintenance after cesarean delivery 

Martin J (1965), Compton P (2000), Meyer M (2007) 

Speaker Notes: Evidence in RCT: 
Less pain tolerance than controls. 
Less pain tolerance than siblings without an addiction history 
Less pain tolerance on agonist maintenance. 
Increased pain and up to 70% more oxycodone equivalents needed in women on methadone maintenance after cesarean delivery 
MARTIN JE, INGLIS J, Pain Tolerance and Narcotic Addiction 
British Journal of Social and Clinical Psychology 
Volume 4, Issue 3, September 1965, Pages: 224–229 
Compton P, Charuvastra VC, Kintaudi K, Ling W. Pain Responses in Methadone-maintained Opioid Abusers. Journal of Pain and Symptom 
Management. 2000;20(4):237-245 
Meyer M, Wagner K, Benvenuto A, Plante D, Howard D. Intrapartum and postpartum analgesia for women maintained on methadone during 
pregnancy. Obstet Gynecol. 2007;110:261–266



Approach to the Patient

• Attitudes 

– Develop comfort in caring for patients with substance use disorder (SUD) 

– Non-judgmental, patient-centered care 

• Skills 

– Reflect the patient’s perspective to build rapport 

– Motivational interviewing skills 

• Knowledge of SUD and pain management 
Speaker Notes: The clinician needs to be well-educated and understanding patients with substance use disorders and in particular an opiate use disorder. One needs to be skillful in addressing these problems with the patient. Then typically one’s attitude and reduced distress will result in more 
patient centered care.



Pain Treatment in Patients 
with SUD

• Explain potential for relapse 

• Explain the rationale for the medication management 
to patient and supports 

• Establish a treatment plan with the patient 

• Encourage family/support system involvement 

• Frequent follow-ups 

• Consultations and multidisciplinary approach
Speaker Notes: Apart form the potential for relapse these are measures that should be taken in starting opioid medications for all patients.



Pain 
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Speakers Notes: It’s important understand the distress that pain cause in a patient’s life. It can result in 
this vicious cycle culminating in social isolation and depression.  If these aspects are addressed 
appropriately there is often reduction in the perception of pain and thus a reduction in the reliance on 
opioids.

Avoidance
Behaviors



Perceived Pain as Suffering

• At risk patients 

• Past history of substance use disorder 

• Emotionally traumatized 

• Dysfunctional / alcoholic family 

• Lacks effective coping skills 

• Dependent traits

Paul Farnum, MD   PHP, BC

Speakers Notes: In addressing pain one needs to be aware of both the causes of the physical nature of pain and also the suffering one can experience. There are individuals with these risk factors that I have a at greater potential for suffering. Consequently it’s important to look for and address these factors.



Number of Opioid Analgesic Poisoning Deaths 
by Involvement of Benzodiazepines

United States, 2000–2013 24, 25 
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Speakers Notes: These patients are often in distress and there may be consideration to add a benzodiazepine.  However this can set the patient up for more severe problems.  If there is a clear treatment plan, some attention to underlying psychiatric and social problems, and physical or occupational 
therapy this distress can be made more tolerable without further medication.  If not SSRI/SNRIs are the first line standard of care and with less risk potential.



Alternative Therapies for 
Chronic Pain

Psychological Interventions 

• Cognitive therapy 
– Monitor thoughts and feelings 
– Attention diversion and distraction 
– Imagery and Hypnosis 

• Behavioral therapy 
– Activity monitoring 
– Stress monitoring and reduction 

• Relaxation and Biofeedback 
• Communication Skills, e.g. assertiveness training 

– Goal setting, monitor progress
Speakers Notes: Help the patient to conceptualize pain differently 
Cognitive therapy 
Try to re-focus away from automatic thoughts, negative thoughts. 
Attempt to challenge and re-frame inappropriate thoughts 
Behavioral therapy 
It is important for the patient to learn to actively monitor their condition and those movements and emotions that may improve or worsen their pain. 
With monitoring one can then establish various techniques to reduce the pain to a degree without further medication.  These skills need to be practiced on a daily basis in order to call upon them at times of increased pain.



Non-Opioid Alternatives to Pain 
Management 

• Medications 
– NSAIDS 
– Anticonvulsants 
– Antidepressants (SNRIs, SSRIs, TCAs) 
– Topical agents 

• Non-Pharmacologic 
– Exercise 
– Manual therapies 
– Acupuncture 
– Orthotics 
– TENS 

• Interventions 
– Nerve blocks 
– Steroid injections 
– Trigger point injections 
– Stimulators 

Speakers Notes: The gold standard of care of chronic pain is a multidimensional approach.  The goal is to empower  the patient in self-care.  
This can have a significant effect in reducing pain, restoring function, and improving the individual’s quality of life.  There are a variety of 
approaches; psycho-behavioral approaches, physical approaches, procedures, and medications.  Combining more than one of these 
approaches at a time can enhance effectiveness of each. 



Treatment of Acute Pain During
Agonist Treatment

• Maintain current dose of the agonist treatment 
• Methadone and buprenorphine analgesic properties are 

shorter acting than their potential to reduce craving and 
withdrawal so divided doses are more effective. 

• Opioid analgesic doses will typically be higher due to cross 
tolerance and increased pain sensitivity 

• Risk of relapse may be higher with inadequate pain 
management 

• Avoid using mixed agonist/antagonist meds (e.g.  butorphanol)

Alford  DP, et.al. Ann Internal Med 2006
Speakers Notes: Butorphanol is mixed agonist antagonist.  It has mu antagonist properties and kappa agonist properties.  It may reduce the analgesic properties of methadone.  It may increase sedation when mixed with buprenorphine.  



Acute Pain in the 
Methadone Tx Patient

• Continue once daily methadone dose 
• Add full agonist  for acute pain and post-op 
• Patients on agonist therapy will have a higher 

tolerance 
• Continue to monitor the patient when titrating and 

tapering the opioid

Alford DP, Compton P, Samet JH. Ann Intern Med 2006 
Kantor TG et al. Drug and Alc Dependence. 1980 

Speakers Notes: Patients can be maintained on there baseline methadone dose for their opioid dependence treatment and then augment this with other full opioid medications.  One should be aware of the need for moderately higher doses in these patients. One should also help the patient to remain stable in 
the recovery yet have appropriate pain management by monitoring them more closely



Methadone Maintenance and 
Chronic Pain

Determining Opioid Effect on Pain: 

• Opioid Responsive Pain: Following the administration of 
methadone there is pain relief then 6-8 hrs. later pain returns. 

• Pain Due to Opioid Withdrawal: Pain returns >24hr after 
administration of methadone 

Note: Methadone typically blocks the euphoric effects of other opioids. 
Speakers Notes: It is generally considered that 30 to 40mg per day will keep a methadone maintenance patients out of withdrawal.  However, patients need to be on 60 mg or greater to you 
reduce the euphoric effect of other opioids and reduce craving.



Problems associated with 
Pain Management in MMT 

Patients
• Methadone clinics cannot administer methadone three or four 

times a day 
• Methadone can only be prescribed for opioid use disorder in an 

OTP 
• Drug testing more confusing if an additional opioid is being 

prescribed 
• Focus on non-medication and non-opioid medication 

treatments for pain 
Speaker Notes: MMT: Methadone Maintenance Treatment 
OTP: Opioid Treatment Program 
Also testing for methadone may be important in these patients



Buprenorphine for Pain 

• Sublingual combination, buprenorphine/naloxone and 
generic mono-products are only approved for treatment 
of opioid use disorders 
– It can be used off label for pain 

• The parenteral and transdermal forms are not approved 
for treatment of OUD 
– It is illegal to use these formulations for the treatment of an 

OUD 
Speaker Notes: OUD: Opioid Use Disorder 
There may be insurance and legal complications in trying to prescribe the SL formulation off label.  There is a mono product sublingual formulation, trade name Belbuca, that has been approved by the FDA for 
pain. 



Buprenorphine Safety and Pain 

An increase in the dose can improve analgesia but there is no 
change in respiratory depression.

Dahan A et al. Br J Anaesh 2006 

Speaker Notes: Take-home point: buprenorphine may be safer than full opioids for treatment of pain. 
Measured the effect of two weight adjusted i.v. doses (0.2 mg per 70 kg and 0.4 mg per 70 kg) of the potent opioid buprenorphine on analgesia and respiratory depression in healthy volunteers. The aim of the study was to compare buprenorphine's behaviour with respect to the occurrence of ceiling (or apparent maximum) in these typical micro-opioid protein-(MOP) receptor effects. 
METHODS: 
Ten subjects (5 males) received 0.2 mg per 70 kg, 10 others (5 males) 0.4 mg per 70 kg i.v. buprenorphine. Steady-state inspired minute ventilation at a fixed end-tidal Pco(2) of 7 kPa was measured before drug infusion and at regular intervals after drug infusion. Experimental pain was induced using transcutaneous electrical stimulation and a gradually increasing current. Pain tolerance was measured at regular intervals before and after drug infusion. The studies lasted 8 h. 
RESULTS: 
After infusion of the drug ventilation showed a rapid decline and reached peak depression between 150 and 180 min after drug administration. This effect was dose-independent with respect to timing and magnitude. At peak respiratory depression minute ventilation was 13.1 (sd 1.8) litre min(-1) in the 0.2 mg group vs 12.0 (sd 1.3) litre min(-1) in the 0.4 mg group (n.s.). At buprenorphine 0.2 mg a small short-lived analgesic effect was observed with a maximum increase in pain 
tolerance current of 6.7 (sd 2.8) mA occurring at 75 min after drug administration. Peak analgesic effect was 29% above baseline current. In contrast, buprenorphine 0.4 mg caused a large and long-lived analgesic effect with a maximum increase in pain tolerance current of 23.8 (sd 7.4) mA occurring at 130 min after drug administration. Peak analgesic effect was 160% above baseline current (0.4 vs 0.2 mg, P<0.01). 
CONCLUSIONS: 

While buprenorphine's analgesic effect increased significantly, respiratory depression was similar in magnitude and timing for the two doses tested. We conclude that over the dose range tested buprenorphine displays ceiling in respiratory effect but none in analgesic effect.



Acute Pain in the Buprenorphine 
Maintained Patient

• Attempt stabilization with non pharmaceutical and non-
opioid treatments 

• Consider splitting buprenorphine dose 
• Consider temporary dose increase 
• Consider using a full agonist with buprenorphine. 
• Consider discontinuation of buprenorphine and 

initiating a full agonist
Speaker Notes: This slide identifies a variety of ways in which acute pain can be approached in the  buprenorphine maintained patient. 
buprenorphine is an effective pain medication.  The analgesic effect of sub lingual  buprenorphine lasts approximately 6 hours. 
It is now quite clear patients can be maintained on buprenorphine and add another opioid to the regimen for analgesia. 
In some cases, Particularly when the providers are not well educated use of buprenorphine, it can be discontinued and patient can be managed on a Full opiate agonist



Perisurgical Pain Management

• For major surgical procedures: 
– Take the last dose the day before surgery. 
– Restart buprenorphine when pain is stabilized. 
– Continue opioid supplementation either parenteral or oral 

if necessary 

• Alternative: 
– Recent data suggest that buprenorphine can be continued 

throughout surgical course, and full opioid agonists can be 
added for additional pain control

(Kornfeld, Am J Ther, 2010, Oifa, Clin Ther, 2009) 

Speaker Notes: The first approach is the most well-documented and clear recommendation for an elective surgery. There is however evidence that patients can be maintained on buprenorphine throughout the course of the surgery. They can be continued on this medication into the postoperative phase potentially 
reducing the need for other opioids. (Kornfeld, Am J Ther, 2010) (Oifa, Clin Ther, 2009)



When to Consider
Sublingual Buprenorphine for 

Pain
• Patients not benefitting from long term opioid therapy 

– Increased pain 
– Decreased Functional Capacity 
– Emergence of opioid use disorder (8%) 

• Buprenorphine maintained patients with pain 
– Suggested that analgesia was better if dosing was divided. 

• Chronic non-cancer pain treated with buprenorphine/ 
naloxone 
– Good retention in treatment with relatively few complaining of 

increased pain 
Malinoff H, 2005;  Heit HA, Gourlay DL. 2008; Pade PA, 2012 

Speaker Notes: Malinoff described treatment of 95 chronic pain patients referred for opioid detoxification from their pain medications. They reported that only 8% fulfilled full criteria for DSM-IV opioid dependence. No explanation was given for why so few were diagnosed as such but all 95 were referred for detoxification. They reported that treatment with sublingual buprenorphine had good results in 86%, with improved function and mood, and less pain, or at least more ability to tolerate pain. They suggested that buprenorphine may provide effective analgesia when other opioids do not However, the basis for this interpretation appears to have been clinical impression. 
Patients failing long term opioid therapy  (n=95) 
Increased pain 
Decreased Functional Capacity 
Emergence of opioid addiction (8%) 
Induced on buprenorphine 4-16mg (8mg mean dose) 
86% Experienced moderate to substantial pain relief 
Malinoff H, et al., Am J Ther. 2005;12:379–384 
Heit and Gourlay reported four cases of patients with addiction who also complained of pain. Addiction was successfully treated with maintenance buprenorphine. Pain complaints lessened and they interpreted this as indicating that buprenorphine was providing analgesia. They suggested that analgesia was better if dosing was divided rather than once daily. 
Pade reported a short term follow-up study of 143 veterans with opioid dependence and chronic non-cancer pain treated with buprenorphine/ naloxone. They found good retention in treatment with relatively few complaining of increased pain.



SL Buprenorphine: Pain Dosage
OFF LABEL

• Opioid Naive 

• 1-2 mg BID- QID  (3-6mg/day) 

• Opioid Tolerant 

• 4mg TID-QID  (12-16mg/day) 

• 24mg/day split upper limits 

• 32mg/day maximum split dose 
Speaker Notes: Often patients can be treated with their baseline dose but just in a split dose  as opposed to once a day, either TID 
or S 

QID.  



Chronic Pain Not Associated 
with Worse MAT Outcomes

• Prospective study: 
– Comparing Office-based opioid treatment (OBOT) retention and opioid 

use patients with and without pain 
– Results: 

• no association between pain and buprenorphine treatment outcomes

Fox AD et al. Subst Abus. 2012;33(4):361-5 

• Meta-Analysis review: 
– Chronic non-cancer pain may increase the risk for poor physical, 

psychiatric, as well as personal and social functioning for patients with 
opioid use disorder and on MMT

Dennis BB, et.al., Subst Abuse. 2015; 9: 59–80 

Speaker Notes: Fox AD et al. Subst Abus. 2012;33(4):361-5 

Examined the association between pain and buprenorphine treatment outcomes, hypothesizing that participants with pain would have poorer treatment retention and greater opioid use than participants without pain.
Analyzed data from a longitudinal cohort study of opioid-dependent individuals who initiated office-based buprenorphine treatment from November 2004 to December 2009 at a federally qualified health center in the Bronx, NY. Participants were followed for six months, and data collection included interviews and medical record extraction. The study was approved by the Montefiore Medical Center Institutional Review Board.
Eligibility for buprenorphine followed national treatment guidelines and the program is described elsewhere in detail (10). Patients with chronic pain were not excluded from receiving buprenorphine treatment. Six general internists provided buprenorphine treatment (with buprenorphine/naloxone) and managed other medical problems, including pain. A clinical pharmacist coordinated buprenorphine care, but no substance abuse counselors, support groups, or pain management specialists were available at the health center. No participants were prescribed opioid analgesics for pain.
In this study of office-based buprenorphine treatment, pain was common, with 60% of participants reporting baseline pain and 38% reporting persistent pain. No association between pain and buprenorphine treatment outcomes, which was consistent for two measures of pain (baseline pain and persistent pain) and two buprenorphine treatment outcomes (treatment retention and self-reported opioid use). Participants with and without pain achieved treatment success; 56% were retained in treatment at 6 months and opioid use decreased from 89% to 26%.
Dennis BB, et.al., Subst Abuse. 2015; 9: 59–80.
Findings from this review suggest that CNCP may increase the risk for poor physical, psychiatric, as well as personal and social functioning for patients with opioid use disorder and on MMT or LAAM. Important outcomes such as resources utilization (eg, hospitalization), intervention acceptance, and personal/social functioning are understudied. Additionally, we lack evidence on the majority of outcomes for the single formula buprenorphine and combination of buprenorphine/naloxone treatments. We caution the interpretation of evidence from the meta-analyses since these results preclude a substantial portion of the evidence and are based on studies suffering from a high risk of bias. Qualitative synthesis of the findings suggests that major methodological differences in the design and measurement of both pain and treatment response outcomes are likely impacting the observed effect estimates. Does pain really play an important role in 

mediating the effects of OST? Are patients with pain responding differently? Should patients with pain be managed differently? These questions have yet to be definitively answered. Further research is needed to confirm the association between pain and important outcomes in patients on OAT before making any conclusions as to which treatment is superior for the pain 
subpopulation. We recommend future studies to establish a larger sample with a demonstrated dose–response 
relationship between pain and treatment response. Current guidelines neither address nor make any formal 
recommendations for managing patients with comorbid pain.
 Subst Abuse. 2015; 9: 59–80.



Naltrexone XR (Extended Release) 
Patient: Mild to Moderate Acute Pain

Non Opioid Therapies: 
• Acetaminophen 
• NSAIDs 
• NMDA antagonists (ex. Ketamine) 
• Alpha-2 agonists (ex. Clonidine) 
• Antispasmotics (ex. Baclofen) 
• Antineuropathic agents 
(ex. Gabapentin) 

Nonpharmacologic Therapies: 
• Stress management/CBT 
• Exercise 
• Physical therapy/Osteopathic 

Manipulative Treatment 
• Peripheral nerve block 
• Centroneuraxial block 
• Local anesthetic infiltration 

Speaker Notes: Naltrexone is an opioid blocker (antagonist) 
Strongly consider non opioid treatments for pain.



Naltrexone XR Patient: 
Severe Acute Pain

• Naltrexone will block full opioid agonists 
• Optimize all non-opioid and non-medication treatment 

modalities for moderate pain 
• May require high dose full opioid infusion in the ICU 

setting 
• As naltrexone effect wanes, full agonist dosing must be 

closely monitored to avoid overdose



Naltrexone Patient: 
Elective Surgery 

• Oral naltrexone: 
– (1/2 life 14hrs X 5 ½ lives) discontinue 72 hours prior to surgery 

• Naltrexone XR Injectable: 
– at 25 days there is a 98% elimination of the drug typically recommend 

waiting an additional 3 days 
– one can discontinue the injectable form at the normal 4 week interval and 

the initiate oral naltrexone the discontinuing this 72 hours prior to surgery 

Robers LJ. Aust Presc 2008; 31:133
Vickers, AP and A Jolly. British Medical Journal 2006 Jan 21;332(7534):132-3
Arnold R, Childers J, UpToDate, Waltham, MA, Dec. 13, 2014



Summary

• Opioid Use Disorder complicates the management of 
acute and chronic pain 

• Best to maintain agonist or antagonist OUD medication 
while being treated for concurrent pain 

• Strongly recommend multi-disciplinary treatment in 
managing these complex patients  



This project is supported by the Health Resources and Services Administration (HRSA) of the 
U.S. Department of Health and Human Services (HHS) under contract number 
HHSH250201600015C. This information or content and conclusions are those of the author 
and should not be construed as the official position or policy of, nor should any 
endorsements be inferred by HRSA, HHS or the U.S. Government.
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